
 

 

 

 

SUSPENDED GROWTH AND ATTACHED GROWTH ANAMMOX  

FOR NITROGEN REMOVAL FROM DIFFERENT WASTE  

STREAMS- PROCESS STARTUP AND PERFORMANCE 

 

 

by 

Sha Wu 

 

 

A dissertation submitted to the faculty of  

The University of Utah 

in partial fulfillment of the requirements for the degree of  

 

 

 

 
 
 

Doctor of Philosophy 

 

 

 

 
 
 

Department of Civil and Environmental Engineering 

The University of Utah 

December 2016



 

 

Copyright © Sha Wu 2016 

All Rights Reserved 



 

 
 

 

T h e  U n i v e r s i t y  o f  U t a h  G r a d u a t e  S c h o o l  

 

 

 

STATEMENT OF DISSERTATION APPROVAL 
 

 

 

The dissertation of Sha Wu 

has been approved by the following supervisory committee members: 
[...]
In this system, as AOB are proton producers and anammox are proton consumers, 

pH was buffered by the two bacteria from 8.5 at the beginning to 6.5 at the end of the 

cycle, and the COD removal efficiency was 86%. TSS/VSS in the anammox FBR and 

single-stage combined SBR were 1575±104/1232±98 mg L
-1

 and 2016±219/1629±322 

mg L
-1

, respectively. 

 



86 
 

 

Discussion 

The recovery of useful chemicals from human urine has been drawing increased 

attention over the last few decades. The world’s phosphorus sources are being depleted at 

an alarming rate. We will run out of known phosphorus reserves in around 80 years if the 

current consumption levels are maintained (Schroder et al., 2010). Source separated urine 

treatment offers not only renewable P and N resources for sustainable fertilizer 

production, but also causes reductions in domestic WWTP operational costs due 

todecreases of 80% in N and 60% in P loadings (Kujawa-Roeleveld and Zeeman, 2006; 

Larsen et al., 2004). 

 

Struvite precipitation 

Urine originated struvite is a slow release fertilizer and has no heavy metal 

contaminations (Ghosh et al., 1996; Li and Zhao, 2003; Liu et al., 2011). Typically, the 

pH of stored urine is around 9.0. This is the pH at which struvite is the least soluble in 

water, allowing the maximum amount of struvite to be precipitated (Nelson et al., 2003). 

While struvite precipitation from urine is not new, the feasibility of applying anammox 

for the poststruvite formation has not well known. In this study, greater than 99% of the P 

in the synthetic urine was recovered as struvite, suggesting that urine originated struvite 

could be a better candidate than other nutrients removal methods.  

 

N-removal efficiency 

Overall, the two-stage PN/A configuration showed greater TIN mass removal rate 

than those for the single-stage alternative (Table 4.2). There were more operational 



87 
 

 

challenges with the single-stage system than the two-stage system. In the single-stage 

reactor, pH fluctuated between 6.4 and 8.5 whereas the optimum pH for single-stage 

PN/A systems has been reported as between 7 to 7.3 (Wett, 2007a). pH stress to AOB and 

anammox cultures were noticed in the single-stage, while no such problem was noticed in 

the two-stage system even though both systems lacked any external pH control systems. 

In the single-stage PN/A it was also challenging to achieve an ideal ratio of AOB and 

anammox bacteria, which is one of the critical parameters for successful operation of a 

single-stage PN/A system (Wet et al., 2010). AOB over growth was noted and 

accumulation of nitrite (NO2
-
) during Phase II in the single-stage system took place. NO2

-
 

produced by AOB (i.e., nitritation), is a substrate but also an inhibitor of anammox 

(Dapena-More et al., 2007; Huang et al., 2011). Therefore, more AOB culture was wasted 

to increase TIN removal, resulting a decrease of the SRT for AOB (Figure 4.4). This 

issue was also not observed in the two-stage system. 

Another important parameter for successful TIN removal in PN/A systems is the 

COD:N ratio. Previous studies showed that a COD:N ratio higher than 0.5 could interfere 

negatively with the anammox by stimulating heterotrophic denitrification and influencing 

the SRT of the anammox biomass(Chamchoi et al., 2008; Dapena-Mora et al., 2007; 

Molinuevo et al., 2009; Udert et al., 2008). The influent COD: N ratio in a single-stage 

system was 0.27 and a stable TIN removal was observed. But inhibition of anammox 

activities was found when the organics in the influent was higher than 300 mg L
-1

 as 

COD (Breisha, 2010; Chamchoi et al., 2008). In the two-stage system, 50% of the COD 

removal happened in the aerobic nitritation reactor. The COD:N ratio of the influent to 

the anammox reactor was 0.14, which is much lower than that in the single-stage PN/A 



88 
 

 

system. TIN removal rate in the two-stage system was higher than that in the single-stage 

system. 

In both systems, lower nitrate remained in the effluent than stoichiometrically 

expected (Figure 4.4). This suggests that occurrence of denitrification in parallel to 

anammox is due to the presence of COD in the urine. In the anammox FBR of the two-

stage configuration, the ratio of NO3
-
 -N produced to NH4

+
-N consumed (Table 4.2) was 

lower than the stoichiometrically expected value of 0.26 (Strous et al., 1999), suggesting 

dissimilative nitrate reduction to ammonia (DNRA) might be happening in addition to 

anammox (Burgmann et al., 2011; Huang et al., 2011; Kotay et al., 2013). 

The results and observations suggested that the two-stage system yielded higher 

TIN removal efficiency with less operational challenges. However, the TIN mass removal 

rate found for the two-stage system was less than the similar study with 700 mgN L
-1

 d
-1

 

(Vlaeminch et al., 2009). The performance of the two-stage system constructed in this 

study should be improved by maintaining pH around 7.5 (Uder and Wachter, 2012), 

feeding appropriate ammonia (Burns, 1996; Feng et al., 2008), adding more alkalinity 

(Sun et al., 2012; Udert et al., 2003b), and/or increasing SRT in the anoxic anammox 

reactor (Feng et al., 2008; Udert et al., 2003a) 

 

Summary 

This study investigated the feasibility of combining chemical and biological 

processes to recover phosphorus and remove nitrogen from synthetic urine. Both two-

stage and single stage partial nitritation/anammox systems were studied in term of 

nitrogen removal. The results showed that the recovery efficiency of PO4
3-

P using struvite 



89 
 

 

precipitation was greater than 95% when the molar ratio of Mg:P was higher than 1:1. 

The residual Mg
2+

 in the poststruvite urine may not have any significant deteriorate to the 

following biological nitrogen removal.  

Successful treatment of poststruvite hydrolyzed urine solution was achieved in 

both two-stage and single-stage PN/A systems. The two-stage system, with less COD and 

pH impact to the anammox bacteria, was able to remove up to 80% of the total inorganic 

nitrogen from urine. As for the single-stage PN/A reactor, the nitrogen removal efficiency 

was lower than the two-stage system. Although COD directly loading to the single-stage 

reactor brought operational challegen, it enabled the growth of heterotrophs, which 

brought down the nitrate production level in the reactor. This research demonstrated that 

coupling struvite precipitation and PN/A could be an energy and cost effective alternative 

for urine treatment.  

Moreover, as nitrate is one of the end products for anammox process, a relatively 

high content of nitrate together with the untreated ammonium in the effluent may cause 

environmental problems. To eliminate the residual nitrogen, additional physical and 

chemical treatment will be necessary. 

 

 



 

 

CHAPTER 5 

 

EXPLORING THE PARTIAL-NITRITATION ANAMMOX PROCESS IN 

NORTH DAVIS SEWER DISTRICT 

 

Introduction 

The North Davis Sewer District (NDSD) is located near the shoreline of the Great 

Salt Lake in Syracuse, Utah. The treatment plant is designed to treat 34 million gallons 

per day (MGD) of local municipal wastewater and discharge the treated water to the 

Great Salt Lake. The particular plant was designed for total volatile solids (TSS) and 

biological BOD removal utilizing biotowers followed by an activated sludge solids 

contact process as illustrated in Figure 5.1.  Before discharge, the secondary effluent is 

disinfected in chlorine contact basins. The excess sludge produced is decomposed and 

stabilized during anaerobic digestion, and subsequently dewatered by belt filtering. The 

reject water is recycled to the equalization basin to settle down the inorganic solids, and 

then it is combined with the raw influent for further treatment. The anaerobic digestion of 

sludge also provides heat and electricity from the cogeneration of biogas, followed by 

production of compost for agriculture. According to the data provided by NDSD, the 

plant received an average daily flow of 20.2 ± 0.5 MGD over the courseof year 2013. As 

shown in Figure 5.2(a), ammonium is the predominate form of dissolved nitrogen found 

in raw municipal wastewater, which was 20.0 ± 1.8 mgN L
-1

 in that year.  



91 
 

 

NORTH DAVIS SEWER DISTRICT 

Process Flow Diagram and Design Capacities 

. . 
. . 

. . 

. 
. . 
. . 

. . 

BIOTOWERS (2+3TF) 

SOLIDS CONTACT BASINS 

(8) Air  

BLOWER 
BUILDING 

SECONDARY 

CLARIFIERS (4) 
RSS/WSS  

RSS/WSS PUMP 
STATION 

RSS  

BIOSOLIDS 

DISPOSAL 

PLANT EFFLUENT 

PLANT INFLUENT 

STEP SCREENS (4) 

AERATED GRIT 

CHAMBERS (2) 

INFLUENT PUMPS 

PRIMARY CLARIFIERS 

(4) 

CHLORINE CONTACT BASINS 

(4) 

ANAEROBIC 

DIGESTERS (4) 

SOLIDS 

DEWATERING 

FACILITY 

BIOSOLIDS 

PROCESSING 

PAD 

BIOTOWER 

RECIRCULATION 

PUMP STATION 

Filtrate 

Thickene

d WSS  

Primary (Raw) Sludge 

Digester Gas  

Belt Press 

Sludge Cake 

Scum 

WSS  

COGENERATION 
FACILITY 

DISINFECTION Chlorine 
(Cl2)  

Landfill  

Landfill  

Great Salt Lake 

Screenings  

Grit 

  

Utility Water  

Digested 

Sludge 

Scum 

FILTRATE 

EQUALIZATION 

BASIN (1) 

 

Figure 5.1 NDSD process flow diagram (North Davis Sewer District © 2016). 

 

 
 



92 
 

 

 

 

Figure 5.2 The nitrogen removal performance of North Davis Sewer District during 2013. 

It shows (a) influent and effluent ammonium/nitrate; and (b) influent and effluent TIN. 

 

The nitrate in the influent was 0.5 ± 0.1 mgN L
-1

. The ammonium and nitrate 

concentration in the secondary effluent were 11.3 ± 1.9 mgN L
-1

 and 9.1 ± 1.8 mgN L
-1

, 

respectively. The average total inorganic nitrogen (TIN) in the effluent was 20.5 ± 1.9 

mgN L
-1

, indicating a negative TIN removal from the treatment plant (see Figure 5.2(b)). 

In 2014, there were no nitrogen discharge standards for the plant, buta stricter regulation 

was expected to be applied in the near future.  

Giving the fact that ammonium is extremely toxic in comparison to nitrate, the 



93 
 

 

facility has begun experimenting with a “reaeration” (i.e., add more air) process in the 

solids contact basin aiming to provide additional nitrification to reduce the amount of 

NH4
+
 in the final effluent. 

The electronic consumption was raised as the result of increased aeration, due to 

which, NDSD started looking into options for a cost effective method to reduce the 

ammonium content before discharge.  By looking at the nitrogen source loaded to the 

plant, it was found that 24 ± 7% of ammonium loading to the treatment came from the 

reject water. As mentioned earlier, the reject water is produced from the dewatering of 

digested sludge. During 2013, 139,700±27,200 gallons per day (GPD) of the reject water 

were produced with an average of NH4
+
 concentration of 406 ±23 mgN L

-1
. Therefore, in 

attempt to solve the problems occurring at NDSD, applying a small sidestream nitrogen 

removal reactor would be more efficient as apposed to upgrading the current mainstream 

biotowers or solid contact basins.  

As discussed in Chapter 1, the partial nitritation/anammox (PN/A) process is more 

energy-efficient compared to the conventional nitrification/denitrification or 

nitritation/denitritation for ammonium removal. It is estimated that by applying a 

sidestream PN/A bioreactor, approximately 40~50% of the total electrical consumption 

can be eliminated (Siegrist et al. 2008). Although the suspended growth PN/A process 

has been applied in several plants in the United States with an elevated temperature 

around 25~30°C, successful start-up strategies at room temperature have not been well 

understood. Based on the lab-scale reactor startup and operation, we demonstrated that 

the PN/A system could be operated at room temperature with a relatively high nitrogen 

removal rate. Therefore the purpose of this pilot scale study was to (1) identify any 



94 
 

 

possible operation issues that the suspended growth PN/A system may experience, (2) to 

develop solutions that can be applied to rectify or prevent these issues, and (3) to help to 

develop full-scale start-up and operation strategies at room temperature.  

 

Reactor start-up and operation 

Preparation: Reactor design 

The pilot reactor’s potential total volume was 300 gal, so the working volume was 

designed to be 250 gal with intermittent aeration. For the operation design, a strategy 

similar to the suspended growth reactor described in Chapter 2 would be applied. 

Considering that the raw filtrate has high content of inorganic solids, an equalization tank 

was installed for processing the reject water before goinginto the pilot reactor. The 

equalization tank was 1000 gallons with a liquid outlet on the top of the tank to capture 

filtrate and a sludge outlet at the bottom to remove the settled solids.  

Before starting the reactor, several hydraulic tests were done using sludge from 

the anaerobic digester and mixed with tap water to check whether all of the components 

worked as anticipated. The flow rate of influent and effluent pumps were adjusted, based 

on which the running duration of each pump was decided. Also, the flow rate of aeration 

pump was set to ensure that the dissolved oxygen inside the reactor was below 0.4 mg L
-1

. 

 

Stage I: Inoculum enriching 

The seed biomass came from the Hampton Roads Sanitation District’s (HRSD) 

York River Treatment Plant which applied DEMON
®
 for their sidestream nitrogen 

removal. At first, ~20 gal of mixed liquor was delivered to NDSD. The TSS of the mixed 



95 
 

 

liquor was about 2000 mg L
-1

. When dumped into the reactor, the results showed that 

MLSS = 340 mg L
-1

and MLVSS = 167 mg L
-1

.  

Since the biomass concentration was too low, more biomass was required. During 

the following 2 weeks, another 20 gal of concentrated biomass was delivered and added 

to the reactor, resulting in a MLSS of 1700 mg L
-1

and MLVSS of 730 mg L
-1

. At this 

time, a regular monitoring of the reactor was done (Shown in Table 5.1). During this 

phase, HRT of the reactor was kept at 1.67 days.  

The batch begins at 11:00am and continuously run 15 min of aeration followed by 

30 min of anoxic mixing, until 10: 40am of the next day. After that, a short settling was 

applied to allow most of the biomass goes to the bottom of the reactor. Then the effluent 

pump withdrawed 150 gal of treated wastewater followed by feding 150 gal of filtrate. 

 

Table 5.1 The pilot-scale PN/A reactor start-up and operation details. 

 

 
Stage 

Name 
Date Major accomplishments 

MLSS/ 

MLVSS, 

mg L
-1

 

HRT, 

d 

Preparation 
Reactor 

design 

2/1/2014-

7/27/14 

- Reactor design and 

modification 

- Hydraulic test 

-- -- 

 

Stage I 

 

Inoculum 

enriching 

7/28/14-

8/12/14 

- Adding seed 

- Activity test 

340/167~ 

1700/730 
1.67 

Stage II 
Reactor 

operation 

8/13/14-

11/15/14 

- DO controlling 

- Performance 

monitoring 

1700/730~ 

1340/570 
3.33 



96 
 

 

Stage II: Reactor operation 

During stage II, HRT was maintained at an average of 3.33 days to enrich the 

biomass and avoid any loss with effluent. All the pumps and the air blower were 

controlled using an Easy-Set Logic
TM

 timer (Orbit, Bountiful, UT). Additionally,in case 

any manual operation was necessary, a controlling panel was installed over the timer. DO 

in the reactor was kept below 0.3mg L
-1

 during the aeration stage and < 0.05 mg L
-1

 

during the anoxic mixing period to prevent nitrite accumulation. It was noted that the 

minimum detection of the DO probe was 0.04 mg L
-1

. The pH in the reactor was not 

controlled but it was always monitored to be in the median range of 7.6 to 7.9. Since the 

reactor was kept inside, theambient temperature was at ~20°C. Figure 5.3(a) illustrates 

the different components in the pilot-scale PN/A reactor and (b) demonstrates the flow of 